
CHAIN sA}tr
PARTS LIST
For? h{o . 24446 Rev. I

Price.35

HOIUIELTTH

HOMELITE Ff'TJT.ITI
Homelite Divtsion of Textron lnc.

xL-40(}

rL{}ITIIIG POTER

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



X[-400 AUT0ilI:ATIC and FP

'v

\r
II$llRT I

Part No. QtY. No. Description Part No. QtY.
Descript!on

1 SCREW-prrn, 8-32 x 3/8
2 COVER-starter
3 HOUSING-frn
-l Includes: BUSHING-roPe
5 SCREEN-rir
6 STUDdrive
? SHIELD-spring (inner)
8 LOCK-sPring
9 SPRING-recoil

10 SHIELD-sPring (outer)
11 RING-retaining
12 PULLEY & CUP
13 ROPE-starter
t4 SHIELD-PulleY
15 BUSHING-starter
16 SCREW-hex, 1.2-24 x l-lL/16
17 SCREW-hex, 1.2-24 x 5/8

*18 INSERT
19 GRIP-roPe
2A SWITCH-w,/nut
27 LEAD-groundw/terminal
22 PLATE- "On-Otfl'
23 KEY-rotor
24 GASKET
25 SEAL-{elt
26 BOX-breaker

80577
67279-2

A-68367
67L77
67987
6 7191
67317
6 7313
67225
6 7316
67223

A-67854
63869
6 7893
67220
58963
80676
6 8837
64155-A

A-57650-3
A-59031

7208s-A
75078
59538
59760
6 8146

681s0 1

63726 1

64090 1

64021 2

A-33055 1

58966 1

68149 -1

63250 1

59622 1

30261 7

58811 1

58810 1

764],3 1

4-58162 1

A-s8914 1

28028 1

28008 1

76421 1

67845 1

587s8 2

58851 2

58756 2

63877 2

840s6 1

83002 1

81117 1

,
1

1

1

1

4
1

1

1

1

1

1

I
1

1

4
1

1

1

1

1

1

1

1

1

27 CORE-coil
28 CLIP-coil retaining
29 SCREW-coil cliP
30 SCREW-core
31 TERMINAL-sPark PIug
32 LEAD-high tension
33 COIL
34 CONDENSER
35 CLAMP-condenser
36 SCREWGBOUP-condenser
37 COVER-breaker box
38 GASKET-cover
39 CLIP-cover
40 TERMINAL BLOCK GROUP

41, POINT sET-w,/felt
42 Includes: WASHER-Point
43 CLIP-Post
44 SCREW GROUP-Points
45 ROTOR-magneto
46 SPRING-starter Pawl
47 WASHER
48 PAWL-sl"arter
49 STUD-shoulder
50 WASHER-flat, 5/16
51 WASHER-lock, 5/76
52 NUT-hex, 5/1,6-24

* Denotes new parts

2 ALWAYS FURNISH MODEL AND SEBIAL NUMBER WHEN ORDERING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



/t

XL'400 AUTJItt|ATIC and tP

3

1

1

1

1

1

1

1

1

1
1

1

16

1

1

1

4

1

1

1

2

2

1E/lg
4t zz

de/
* o*i,
ryn

Note 1 - To be used only on pistons requiring "L" shaped rings'

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 3

v

\,

'\,

IIGURI 2

No.

1 SCREW-shoulder
2 DECAL-caution
3 TANK-fuel
4 Includes: CAP-fuel (vented)

Includes: VALVE-check

63407
61144

A-68396
A-6 5283-A

(not shorvn) 63718

5 GASKET-fueI caP 5895?

6 FILTER-fueI A-63920

? Includes: FILTER-fue1 64083-1

8 WASHER 64182

9 LINE-tuel (flexib1e) 68155

10 GROMMET 68046

11 COVER-fuel tank 68141-2

12 SCREW-rd. hd. , 6-32 x 1/2 80513

13 CRANKCASE 4-68370

14 Includes: SEAL 58688-4

15 BEARING 58956

16 STUD 55871

17 PlN-rtorvel 63621

18 KEY-rvooclruff 75078

19 CRANKSHAFT (XL-400 Automatic) 68377

20 CRANKSHAFT (XL-400 Automatic FP) 68180-A

27 SCREW-bearing retainer 59704

ZZ WASHER-lock 5970s

23 RlNG-retaining 58319-A

24 BEARING-baI1 58190-5

25 ROLLERS (set of 31 needles) A-67822

26 ROD-connecting A-67810

27 Inclucles: BEARING-needle 67408

28 SCREW-soc ]hd.,8-32x1/2 80541

46-'-

Part No. Qty. No. Description Part No. Qty.

29 PISTON & PIN A-68365

30 lncludes: RlNc-netaining 64813

31 PISTON RING 68068

32 RlNG-piston ('L'r Shape) See Note 1 67q03
+33 CyLINDER A-68758
*34 Includes: GASKET-cylinder 68728

35 wASHER-lock 83oog

36 NUT-hex, 1/4=28 81065-2

37 VAlVE-decomPression A-68358

38 Includes: WA.SHER-coPPer 68360

39 SPARK PLUG 63547-5

40 Inclucles: GA.SKET 25038
*47 EXCHANGER-heat (accessory item) 68404

* MUFFLER A-68741
*42 Includes: BODY-muffler A-68460-1

43 SCREW-hex ]nd,,12-24 x 7 80864
+44 BAFELE 68478-1
*45 SCREW-shculder 68481
,146 CAp-muffler A-68484-1
*47 SCREW-shoulder 6 8480

48 SPARK ARRESTER- (accessory) A-63540-8
MUFFLER- (accessorY) A-68748

49 Includes: BODY-muffler A-59895-A

50 SCREW-hex hd.,l2-24x1/2 80821

s1 BAIFLE 59050
+52 STUD 59891-8

53 CAP-muffler A-63246

54 scREW-hex hd. , 10-32 x 9/16 80825

55 ARRESTOR-spark (accessory) A-63500

* Denotes new parts

1

2

2

1

1

1

4

1

1

1

1

1

1

1

1

1

1

1

3

Des cription

1.. -*

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



x L- 400

43..

u

1 GASKET-sPacer 59274

2 SPACER 59718

3 RETAINER-reed valve 63260-A

4 VALVE-reed 59678-B

5 SEAT-reed valve 68185

6 GASKET-carburetor 68186

7 LINE-tueI, flexible 68155

s BUSHING-fue1 line 68164

9 CARBURETOR-SDC-28 A-68194
*10 GASKET-carburetorchamber 68729

11 HANDLE-throttle 4-68403

x
x
x
x
x
x
x
x
x
x
x

12

13

14

15

16
t7
18

19

20
21
22
23

CIIAMBER-carbiretor A-68369
Includes: WASHER-feIt 63290

P1N-cotter 86301

ROD-throttle 59763

BOOT-throtUe rod 67634

COVER-air filter 58773-9

NuT-cover mounting A-65272

RlNG-retaining 58319-A

ELEMENT-air filter 63589

GASKET-mounting stud 58392-1

BRACKET-mounting A-59822
WASHER-Iock, #10 83046

scREW-hex, 10-32 i 2-lL/16 80921

AUT0ltlATlC and FP

16

x
x
x
x
x
x
x
x
x
x

IIGURT 3

1

1

1

4

1

1

1

1

1

1

1

1

1

1

1

1

1

1

27

k

xL-400

No. DescriPtion Part No' mATm gt

*24 PlN-throttle latch 58924-4 x x 1

*28 SLEEVE 68239 x x 1

26 SPRING-lock 58405 x x 1

27 SCREW-Pan, 8-32 x l/2 80560 a 2

ia CoVER-throttle handle 4-59213 I 1

Includes: BUSHING-Pin 59064 1 1

29 ROD-choke 68130-1 x x i
iO TRIGGER-throttle 58859 x x 1

31 RlNG-retaining 58409 x x 1

32 PlN-cotter 86924 x x 1

33 GROMMEI' 58362 x x 1

i+ SCREW-hex, l2-24x7/8 80891 x x 5

3; VALVE-check (intake) A-59818 x x 1

;; VALVE-check (exhaust) A-59011 x x 1

3? GROMMET-rHi-Lott 59??0 x x 1

88 SCREW-idIe 63302 x x 1

39 PLUNGER-oiI pump A-57834-10 x x 1

74388
59074
59293
57289-7
68248

v

J-

x
x
x
x
x
x
x
x
x
x
x
x

x
x
x
x
x
x
x
x
x
x
x
x
x

Includes:
40 !!Ort RING-Plunger
47 ttoil RING-shaft
42 SPRING-Plunger
43 BUTTON

* BUTTON

* Denotes new Parts

x
x
x
x

x
x
x

1

L

1

1

1

4

,,13

-.t ,
-tt ,@

ALWAYS FURNISH MODEL AND SERIAL NUMBEB WHEN OBDERING PARTS

J,

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



X[-400 AUT(IiIATIC and FP

29

L2

13

ux'

x
x
x
x

x
X

x
x
x
x
x
x
x

x
x
X

V

Description Part No.

xL-400
Description Part No. Affi.TFF etv.

1 TUBE-oil line (auto. )

2 '!o'r RING
3 LINE-oil
4 FILTER-oiI
5 CAP-filler oil

Includes:
6 GASKET

' VALVE-vent (not shown)

? SCREW-pit, 1/4-20 x 2

8 PIN-bar adjusting
9 NUT-lock, l/4-20

10 SCREW-hex, 12-24 x 7

11 PUMP-automatic oiler
Includes:

L2 SCREW-cam
13 GASKET
14 !'oi' RING
15 SEAL-felt
16 SCREW-Pan, 4'40 x 1/4

x
x
x
x
x
x
x

x
x
x
x
x
x
x

1

1

1

1

1

1

1

Note 1 - Replace Item #31, A-59804 and Item #32, A-59819'

with Item #21, 28097 on XL-400 Automatic F' P'
below S/N 03211666

t7 WORM 59675

18 SCREW-fil, 8-32 x s/4 80248

19 sCREW-hex, 12-24 x 9/16 80899
*20 DRIVECASE A-59930.E

Includes:

59325
59765
59674

A-58828
A-63717-A

SbbU I

63718
63225
6 7586-1
81108
80864

A-59809-A

64102-A
59736
59074
59926
80919

28097
s8308-A
67476
67475
86301
80513
59649-4A
597 10

6 3355
A-59806

A-s9804
A-59819

59794

xx1
xx2
xx1
xx1
xx1

xx1
xx1
xx2
xx1

oiA

2l PLUG- See Note 1

22 SEAL
23 INSERT-threaded
24 STUD-guide bar
25 PlN-cotter
26 SCREW-rd. ,6-32 x t/2
27 COVER-oil. reservoir
28 CASKET-oit reservoir
29 GASKET
30 LINE-oil (discharge)
31 FILTER-oilw/coruiector

(manual)
32 LINE-oil (intake)
33 Includes: GROMMET

* Denotes new parts

x1
x3
wl-

x1

x1
x1
x2

x1
x9
x1
x1
x1
x1

x
x
x

ALWAYS FURNISH MODEL AND SEBIAL NUMBER WHEN ORDERING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



XL'400 AUT0ilATIC and FP

No. Description

2

IIGURT 5

xL-40c
Part No. effifrl qty.

1 HANDLE BAR
2 SCREW-socket, 7/4-20 x 1

3 CLAMP-handle bar
4 SCREW-hex,72-24x3/4
5 BRACKET-handle bar
6 PLATE-guide bar (imer)
7 PLATE-guide bar (outer)
I NUT-hex, 3/8-16
9 COVER-drivecase

10 NUT-tock, 3/8-24
11 WASHER-fIaI, 3/8
12 WASHER-thrust (outer)
13 SPROCKET & DRUM

Includes:
74 BEARING-needle

KIT-hub & drum
(rim type-not shown)

Includes:
HUB & DRUI,I
IIEARING-needle (cage)
RACE-inner
WASHER-thrust (outer)

S PROCI(E T- s plined
rim type-3/8,' pitch, ? tooth

..104 pitch, T tooth
15 RACE-inner
16 WASHER-thrust(inner)
77 PLATn-back clutch-Note 1

*18 SPRING-clutch- Note 1

19 SHOE-clutch - Note 1

20 COVER-chLtch - Note 1

27 KIT'-splked bumper
hrcludes:
SCREW-hex, 12-21 x 3/1
WASHER lock, #12
NUI-hex, 12-2,1

standard-3/8" pitch, 7 tooth .4.-59552
optional-3/8,i pitch, 8 tooth A-63346

.404 pitch, 7 tooth A-59555

A-63909-4
80428
63297-A
80867
59651-2
6 7509
67510
81089-2
58750-2
81192
84010-1
58926

Tools

TJS:z-e
9a(ra

237 56

23819
23?58
23?59

A-23 960

23 800

23 884-A
23811
23843
23845
23816-4
24448

23136-2
A-2313 7

22820-l
A-23934

Acces sories

x
x
x
x
x
x
x
x
x
x
x
x

x
X

x
X

x
x
x

t
i
I

i

tl
lt

WRENC H- combination
WRENCH-socket screw (conn. rod)
PLUG-installation (conn. rod)
PLUG-needle bearing (sprocket)
PLUG-seai installation (cranhcase)
SLEEVE-sea1 protecting (crankcase)
REXIOVER & LOCKING BRACKET-rotor
SLEEVE-seal installation (crenkcase)
SLEEVE-bearing & shafl; instatlation
SLEEVE-seal protection (drivecase)
SLEEVE-seal installation (drivecase)
PLUG-seal installation (drlvecase)
ANVIL*crankshaft installation
PLUG-bearing instal.lation (crankcase)
WRENCH-insert
BODY-jackscrew
JACKSCREW
COLLAR-bearlng
WRENCII- spanner (clutch)

l1
l1
x1
x1
x1
xlJ

x1
t1

I2
l2
i2

x

I

22

23

21

72371

A-6 7090

A-6 5990
64124
b, /+t)
DOdJ.i

oM68210
oN{10513

55584

63053-1
6 7053
63052
63051

A- 5904 3

80 Eti 7

83056
8106 8

*A-68776 CASE-carrying
*A-24267-B KlT-starterrope
A-2127'L KlT-ignition
A-24277 KlT-fastener
A-24268 Kl'I-filter
4-24330 KIT-glide bar platc
*68282 P.EI.L-#4-1/2 star:ler rope (250 ft. )

P:rilit

23475 SPRAY CAN-recl
23560 SPRAY CAN-white
22772 SPRAY CAN-black

Note 1 - For tLnits l:uilt r,vith 6 Slioe Clutch usc
58751-1 COVIIR*clutch
58927-2 SP1DER-clutch
58928-1 SIIOE-clutch 6

5512:l-C SPRING-clutcir 2

k I)cnotcs nerv parts 1 Optional

6 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



X [- 400 AUT(lttl AT lC FT(}ATII{G P()WER

15

\ddp'\ry\
\16
t7

t**

/\,
7/

,\

No. Description

ilGlJRt 6

Part No. Qty. No. DescriPtion Part No. Qty.

s
32

(

1,.

&--...----rs

4(*-

1 HANDLE BAR
Includes:

* 2 CONNECTOR-handle bar
Includes:
PlN-spirol (not shown)

3 NIOUNT-vibrationisolator
4 "E'' RINC
5 PIN-retaining
6 BRACKET-handle bar
7 SCREW-hex,12-21 x 3/4
8 PLUG
9 GASKET

10 CHAl\tIBER-carburetor
11 Includes: PIN-cotter
12 WASHER-felt
13 RING-retaining
L4 SCREW-pan, 8-32 x 7/2

*15 SLEEVE
*16 PlN-throttle latch
17 SPRING-lock
18 RETAINER-throttle trigger

Includes: BUSHING (not shown)

A-67815-i

A-6 8812

41738
67868
6 7857
68195
67792-2
80867
59798-1
59 799

A-68369
8630 1

63290
58409
80560
6 8239
58924-4
s8405

A-68368
59064

1

1

2

1

4

1

1

5

1

1

1

1

1

T

1

1

1

1

1

19 TRIGGER-throttle
20 HANDLE-vibration mount
21 SCREW-pan, 10-32 x 1/2
22 COVER-vibration mount base handle
23 SCREW-hex, 10-32 x 5/8
24 BASE-vibrationmount
25 PIN-retaining
26 X{OUNT-vibration isolator
27 CAP-check valve See Note 1

28 GASKET-check valve cap- See Note 1

29 PIN-retaining
30 SCREW-hex, l/4-20 x 77/16
31 VALVE- check our
32 PIN-cotter
33 BRACKET-vibration mount
34 PIN-retaining

*35 SKID
*36 SCREW-fi1, hd. cap,6-32x7/1.6

Note 1 - Use on units below S,/N 03211666

* Denotes new parts

588s9 7

67790-2 I
80625 2

67797-2 1

80?04 1

67789-2 1

67795 1

67974 3

58339 1

58338 1

68181 1

80677 1

4-59011 1

86317 1

67793-2 1

68192 1

68426-2 1

80015 4

7ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS-

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



r
XL'400 AUT0ttlATlC and FP

p
No. Description

sDc- 28 A.68194

P:rrt No. Qty. No. Description Part No. Qt1,.

1

l2
4

t5
t6
lt
t8
te
110
111

12

113
11
15

16

l17
118

SHA I'T-throttle
SPRING-throttle return
SCREW-accelerator pump
C OVER-accelerator pump
DIAPHRAGM-:rccelerator pump
SPRING-accelerator pump
NEEDLE-idle
NEEDLE-high speed
SPRiNG-needle adjusting
SPRING-choke friction
BALL-choke frlction
VALVE-choke
SCREW-valve, 6-32 x 3/76
PLUG-limjting
SIIAFT-choke
RINC-throttie s haft -retxining
DIAPHRAGM-fuel pump
GASKET-fuel pump

68416
64239
6 7930
64222
67188
64240
6 7004
67011
64236
6423 8

6 0051
64228
646 93
64692
6 7109
64221

64230

19 COVER-fuel pump
20 SCREW-fuel pump cover
27 VALVE-throttle
22 SCREW ASSEX{BLY-accelerator pump
23 COVER-metering diaphragm

I24 DIAPHRAGNI-metering
125 GASKET-metering diaphragm
t26 VALVE-inlet needle

127 SCREW-metering lever pin

128 LEVER-metering
129 PIN-metering lever
130 SPRING-meteringlever
131 PLUG-welch, 5/16"
i32 PLUG-welch, 3/8"
i33 SCREEN-fuel inlet
t31 CASKET-set
35 REPAIR KIT

REPAIR KIT-check vlave

f Included in Repair Kit

I Included in Gasket Set

64223 1

64694 4

67700 1

64689 4

64221 1

64235 1

64231 1

64229 1

64688 1

64245 1

64244 1

67005 1

65482 1

30818 1

64213 1

61232 1

68350 1

65386 1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e




